
21

15

24

18
22

22

9 10

3

26 (2)

13 (2)

8

16 (4)

8

5 (2)

4 (2)

11

1 (4)

2 (3)

12 (2) 7 (4)6

18 (2) 19 (2)

7

17
5

23 (3)

25(4)

8

16 (4)

24

23(4)

1 (4)

2 (4)

25(4)

14 (2)
20 (2)

ITEM No
1        FN1020421   8     1/4 X 20 KEPS NUT
2        FW302424  7       1/4 X 1-1/4 ZINC FENDER WASHER
3         TMC6225 1        EXHAUST
4        TP110480  2        EXHAUST HOLDING BRACKET
5        FN1021032 6       10 X 32 KEPS NUT
6        FN1141616 1       3/8 X 16 CENTER LOCK  NUT ZN 
7        FB1032116 5       10 - 32 X 1 PH. PAN HEAD ZN         
8        TE438134  3        COOLING FAN SCREEN
9         FB022688 1       3/8 - 16 X 5-1/2  HEX BOLT-ZIN
10    TE101230  1       12 - 3 SJTW - A POWER CORD X 25' W/15 amp.
11      TE101500 1       CORD RETAINER COMPLETE      
12      FS07108 2       1/2” AXLE (ROD) END CAP      
13      WC131294  2       12” x1.75x1/2” SEMIPNEU NON MARKING WHEEL        
14      TMC505723  2       ROUND GASKET WHEEL SHOCK ABSORBER
15      FS05082012 1       AXLE (ROD) # AP - 1/2" X 20-3/4"
16      FR03604 8       AL/ST 6-4 RIVET
17      TP111430  1       CORD HOLDER
18      FB022424 1        1/4-20 x 1/2 HEX BOLT-ZINC       
19      FW552400  2        1/4 PLASTIC CUT WASHER
20      FW553832  2        1/2"x2" PLASTIC FENDER WASHER

21       TC13330895   1       BASE DARK-GRANITE
22       TMC6228 1        BASE REINFORCE PLATE
23       FB022412 8       1/4 - 20 X 3/4 HEX BOLT-ZINC 
24       WC120264  2        4” x 1” NON MARKING SWIVEL CASTER
25       FW312101  8       10 EXT.LOCK TOOTH WASHER
26       TP110482  2        EXHAUST HOLDING BRACKET W/ HOSE GUARD

PART No. DESCRIPTIONQTY

BOTTOM HOUSING  



PUMP  

3

1

5 (2)

5 (2)

6 (2)

4 (2)

2

1 2
7

8
CONNECT TO
SOLUTION TANK

CONNECT TO
QUICK CONNECT
FITTING

ITEM No
1         ID57060 2       1/2 S/S BAND 5/16 PLT HEX HEAD 3/8 TO 7/8          
2         N6MEB6  2      90 DEG. HOSE BARB 3/8 HOSE X 3/8 MPT WH. NYL.
3       866-520-2141   1      115V 120 PSI P/VITON/INT 100
4        FN1020421  2       1/4 X 20 KEPS NUT
5        FW302400  3       1/4 U.S.S. CUT WASHER ZINC
6        FB022424  2       1/4 - 20 X 1-1/2  HEX BOLT-ZINC  
7        THB3630699-43            1       3/8 I.D. 250 WP 1000 BP BLACK -STANDARD 43”    
8         THB3630699-42            1        3/8 I.D. 250 WP 1000 BP BLACK -STANDARD 42”

PART No. DESCRIPTIONQTY



1

14

3
4

5

10

9

8

6

7

19

1618

17(6)

20

11

24

26
25

28

14

34

32

31

33

21
22

23
46

38

40

39
43

26 (6)
25 (7)

41 44

40
42

37 36 (4)

45 (2)

35 (4)

27 (3)

30

29

2

CONNECT TO
PUMP 

CONNECT TO
VAC MOTOR 

CONNECT TO
PUMP 

29

12
13

12

13

13

1315
47

1         TC13320695 1        SOLUTION TANK DARK-GRANITE
2         TMC6131  1        SOL.TANK LID
3         TB231601 1       1-1/2 X 1/16 GASKET (THIN)
4         FW3324012 1       2" ID x 2.5" OD S/S WASHER
5         PM24200155                 1       MALE ADAPTER 1-1/2 MPT& 15.5” TUBE         
6         ID67321  1       1/2 S/S BAND, 5/16" S/S HEX-HEAD  1-9/16 TO 2-1/2 
7         PM10142  1       BALL FLOAT DUCT ONLY
8         PM10144 1       BALL FLOAT CAGE W/BALL        
9         PM10145 1       PLASTIC BALL ONLY
10       PM10150  1        VACUUM FILTER (BALL-FLOAT CAGE FILTER)      
11       TC13311795  1        RECOVERY TANK DARK-GRANITE        
12       FN1110420 1        1/4 X 20 S/S NYLON LOCK NUT
13      FW302300  2        1/4 S/S COMMERCIAL FLAT  WASHER
14       FB021428  2        1/4 - 20 X 1-3/4 HEX BOLT 18-8 S/S          
15      TB409015  1        90 DEG. ELBOW 1.5 SPIG X 1.5 SOC
16      TMC60810  1       8” RHINO REC TANK LID COMPLETE       
17      FSS101008  6        #10 x 1/2 PHIL FLAT T-S 18-8 S/S        
18       TMC60811   1        8” RHINO REC TANK LID ONLY       
19       TB231601 1        1-1/2 X 1/16 GASKET (THIN)
20      TB231516  1        1.5" HOSE BARB W/ FLANGE BLACK
21      129HB44  1        90 DEG. HOSE BARB (HOSE X MPT) 1/4 X 1/4
22      222P44  1       ADAPTER 1/4 MPT X 1/4 FPT
23      FW305920  1       1/2” ALUMINUM FLAT WASHER
24      TSR6203 1       SWITCH PLATE FOR 3 SWITCHES
25       FB1032108                    7       10 - 32 X 1/2 PH. PAN HEAD ZN
26       FW312101  6       10 EXT.LOCK TOOTH WASHER

27       TE202012 6       CV/ ON-OFF ROCKER SWITCH (1.0" X .5") TMI
28       BH2-6020  1      BRASS COUPLER 1/4" FPT -F
29       ID57060  1       1/2 S/S BAND 5/16 PLT HEX HEAD 3/8 TO 7/8           
30       THB3630699-43            1       3/8 I.D. 250 WP 1000 BP BLACK -TMI STANDARD       
31      MS30G322  1        O-RING
32      TB436133  1        1-1/2 HOSE BARB x 1" MPT

45       TP18305163   2       SOL& VAC TANK HODING BRACKET(1x3-5/8)
46       FW3010820    1       1/2 S/S FLAT WASHER(0.5 X 1.25 X 0.078)
47       TB435015  1       1-1/2" FEMALE ADAPTER  SOCxFPT

ITEM No PART No. DESCRIPTIONQTY

33       TB435010   1       1" FEMALE ADAPTER  SOCxFPT
34     THD150016  1        1.5"x16" DRAIN TUBE
35      FB022408  4        1/4 - 20 X 1/2 HEX BOLT-ZINC
36      FW321004  4       1/4 TWIST  LOCK WASHER
37      TVB151194-21               1       1-1/2" WIRE BRAID INTERNAL VAC HOSE GRAY  21”     
38       ID57200 1       1/2 S/S BAND 5/16 PLT HEX HEAD 3/4 TO 1-3/4
39      TB261510  1        1-1/2" 90 DEG. HOSE BARB X 1.5 FPT
40       TSP10402 1        1/4 FPT X 1/4 FPT SPIN FITTING
41      N6MEB4 1        90 DEG. HOSE BARB 3/8 HOSE X 1/4 MPT WH. NYL.
42      215PN4  1       CLOSE NIPPLE 1/4”       
43      TF101050  1       FILTER SCREEN S/S 50 MESH 1/4" FPT
44      THB3630699-42             1       3/8 I.D. 250 WP1000 BP BLACK STANDARD 42”  

RECOVERY, SOLUTION TANK  



2

3

2

8

1
9

7

7

7

6

10

TO EXHAUST
VENT

CONNECT TO
RECOVERY TANK

4

3

5

2

1

1

13

14

4

3
5

2

1

4
3

12 (6)

4 (6)

VACUUM MOTOR  

11

3 (2)

ITEM No
1        TP400401  4       MOTOR CLAMP 5.7- 2 STAGE MOTOR        
2        TP201214  2       MOTOR STRAP HOLDING BRACKET FOR 4x4
3        FN1020421  6       1/4 X 20 KEPS NUT
4        FW302424 4       1/4 X 1-1/4 ZINC FENDER WASHER
5        TP400405  2        VAC  MOTOR STRAP GUARD
6        TVB200294-07               1       2" WIRE BRAID INTERNAL VAC HOSE GRAY 7”
7        ID57320  2       1/2 S/S BAND 5/16 PLT HEX HEAD 1-9/16 TO 2-1/2
8        TVB200294-18     1       2" WIRE BRAID INTERNAL VAC HOSE GRAY 18”   
9        11639200-A/C                1       120V/5.7” 2STG MOTOR W/2“ ADAPTER
10      TVB151194-28               1      1-1/2" WIRE BRAID INTERNAL VAC HOSE GRAY 28”
11      TP1225788   1       RHINO BASE  REINFORCE PLATE  S/S
12      FB022420 6       1/4 - 20 X 1-1/4 HEX BOLT-ZINC
13      11639200-C/C                1       120V/5.7” 2STG MOTOR W/ 1/2” ADAPTER            
14      ID57200 5       1/2 S/S BAND 5/16 PLT HEX HEAD 3/4 TO 1-3/4

PART No. DESCRIPTIONQTY


	RH-2500  housing page SN 59799 AND UP
	RH-2500  pump page SN 59799 AND UP
	RH-2500  solUTION and rec tanK SN 59799 AND UP
	RH-2500   motor SN 59799 AND UP.pdf

